

DATE

05/02/16

PRODUCER

MERSEN

CUSTOMER

PRODUCT

COLLAUDO COLLETTORE

RESISTANCE TEST

	R min	R max	R	Temperature	Result	max dR %	dR %	Result dR

SURGE TEST

	V	Toll% L	L	dL %	Toll% Q	Q	dQ %	Result	T Q F %

H. V. TEST

	V (V)	I Max (A)	I Meas(A)	Result
	519.6	0.004	0.892	GO

MEGAOHMMETER TEST

	V (V)	R Min [MOhm]	R Meas [MOhm]	Result
	521	1000	5	GO

SURGE 1.2/50 TEST

	V PK (V)	V 50u	Result
			N.E.

POLARIZATION INDEX TEST

	V PK (V)	Ri	Rf	K	Time (s)

